
one brand fits all 1

LMVO 40-250
TECHNICAL DRAWING

REF. NO.: 36854

�
�

�
�

�

�

�

�

�

��

��

��

��

��

��

��

��

�� �� ��

�� ��

�� ��

��

��

��

��

��

��

��

��

��

����

�� ��

��

��

��

��

������

�� �� �� �� �� ��



2one brand fits all

NO. Designation Code SKU Qty

1 Bolt M5x25 12

2 Plain cushion φ5 12

3 Cylinder head 36862003 2

4 Air filter 36862004 1

5 Seal packing collar 36862005 2

6 Valve plate 36862006 2

7 O-ring 36862007 2

8 Cylinder 36862008 2

9 Piston curl clamp 36862009 2

10 Piston ring 36862010 2

11 Connecting rod 36862011 2

12 Crankcase 2

13 Bearing 6203Z 2

14 Crank 2

15 Fan 36862015 2

16 Elastic ring φ14 2

17 Fan cover 36862017 2

18 Bolt ST3.3x8 4

19 Bearing 6006Z 2

20 Stator subassembly 1

21 Rotor 1

22 Bolt M5×155 4

23 Bolt M6×16 2

24 O circle φ13.8xφ1.9 4

25 Connecting pipe 2

26 Head knee 36862027 1

27 Crash pad 36862029 4

28 Nut M5 4

36854 PART LIST REF. NO.: 36854



3one brand fits all

REF. NO.: 3685436854 PART LIST

NO. Designation Code SKU Qty

29 M4x8 8

30 Capacitor 36862032 1

31 Electric capacity box 1

32 Discharge pipe 36854032 1

33 Delivery pipe 36862035 1

34 Non return valve 36862036 1

35 The wheel axle stacks 2

36 Wheel 36854036 2

37 Footpads 36843072 2

38 Fixed screw set 2

39 Drain plug 4336303 1

40 Tank 36854040 1

41 Power cord 1

42 Safety valve 363814 1

43 Handle sets 1

44 Pressure switch 4304011 1

45 Windows contorol panel 36852056 1

46 Reducer 36852058 1

47 Coupler 1

48 Quick couplers 36843079 2

49 Pressure gauge 40 4345217 2

50 Rubber hose 36852076 1

Complete pump unit 368620U 1

Repair kit 368620RK 1

Complete set of wheels with feet and screws - 38 liter tank 368540WS 1


